车架部件 - 点击零件获取更多信息

  • Product Image for #101203#101203 - 引擎座
  • Product Image for #101206#101206 - 中差座 (2pcs)
  • Product Image for #101210#101210 - 底盘支撑件
  • Product Image for #101218#101218 - 二楼板BULLET MT/ST (橙)
  • Product Image for #101219#101219 - 后下臂码 橙
  • Product Image for #101220#101220 - 前下臂码 (橙)
  • Product Image for #101292#101292 - MAIN CHASSIS 6061
  • Product Image for #101293#101293 - BODY MOUNT SET
  • Product Image for #101295#101295 - FRONT BUMPER SET
  • Product Image for #101296#101296 - REAR BUMPER SET
  • Product Image for #101297#101297 - 支撑件
  • Product Image for #101306#101306 - SHOCK TOWER (2PCS)
  • Product Image for #101661#101661 - ALUMINIUM AERIAL MOUNT
  • Product Image for #101861#101861 - BULLET NITRO BATTERY AND RX
  • Product Image for #101862#101862 - BULLET NITRO BATTERY/RX BOX

返回顶部

传动 - 点击零件获取更多信息

  • Product Image for #101049#101049 - 刹车碟
  • Product Image for #101051#101051 - 刹车片
  • Product Image for #101052#101052 - 刹车摩擦片
  • Product Image for #101160#101160 - BULLET差速波箱壳
  • Product Image for #101205#101205 - 差速壳 5x25x16.5mm
  • Product Image for #101207#101207 - 54T SPUR GEAR MT/ST
  • Product Image for #101215#101215 - 差速大齿盘 40T
  • Product Image for #101216#101216 - 差速伞齿 13T
  • Product Image for #101217#101217 - 中差盖板 (橙)
  • Product Image for #101221#101221 - 差速壳垫片 (3pcs)
  • Product Image for #101228#101228 - AXLE 5x40mm (2pcs)
  • Product Image for #101229#101229 - 中差接杯 5x29mm (2pcs)
  • Product Image for #101230#101230 - 差速杯 5x23.5mm (2pcs)
  • Product Image for #101231#101231 - CUP JOINT (F) 4.5X18.5MM
  • Product Image for #101232#101232 - CUP JOINT (R)4.5X18MM
  • Product Image for #101233#101233 - SLIPPER GEAR SHAFT 6X43.5MM
  • Product Image for #101234#101234 - 狗骨 6x72mm
  • Product Image for #101235#101235 - DRIVE SHAFT 6X83MM
  • Product Image for #101236#101236 - HEAVY DUTY DRIVE SHAFT 6X84mm
  • Product Image for #101239#101239 - PIN 1.7x11mm (10pcs)
  • Product Image for #101241#101241 - SLIPPER CLUTCH HUB (F)
  • Product Image for #101242#101242 - SLIPPER CLUTCH HUB (R)
  • Product Image for #101243#101243 - SLIPPER CLUTCH SPRING 7X9X1
  • Product Image for #101250#101250 - SLIPPER CLUTCH PAD
  • Product Image for #101298#101298 - 差速行星齿
  • Product Image for #101301#101301 - 差速十字轴
  • Product Image for #101304#101304 - BRAKE CAM SHAFT SET BULLET
  • Product Image for #101305#101305 - 轮毂垫片 (4pcs)
  • Product Image for #A020#A020 - O圈 P-5 (4 pcs)

返回顶部

悬挂和转向 - 点击零件获取更多信息

  • Product Image for #101208#101208 - 转向杯/后C座
  • Product Image for #101209#101209 - 前转向座 (左/右 10度)
  • Product Image for #101211#101211 - ROD END SET
  • Product Image for #101212#101212 - 避震零件
  • Product Image for #101213#101213 - SUSPENSION ARM SET
  • Product Image for #101214#101214 - 转向机构
  • Product Image for #101222#101222 - 避震胶碗 (4pcs)
  • Product Image for #101223#101223 - 转向柱中心轴 5x35mm
  • Product Image for #101224#101224 - 舵机保护器
  • Product Image for #101225#101225 - 球珠 5.8x5mm (5pcs)
  • Product Image for #101226#101226 - 转向垫片 3mm (4pcs)
  • Product Image for #101237#101237 - TURNBUCKLE M3.5X25MM
  • Product Image for #101238#101238 - TURNBUCKLE M3.5X53MM
  • Product Image for #101240#101240 - SHOCK SHAFT 3X52MM
  • Product Image for #101244#101244 - SPRING 13.5X63X1.2MM 11COILS
  • Product Image for #101253#101253 - 避震固定球头 5.8x14mm (5pcs)
  • Product Image for #101294#101294 - SHOCK BODY SET (2SETS)
  • Product Image for #101299#101299 - 3*51.8mm前内摆臂销 (2pcs)
  • Product Image for #101300#101300 - 3*56.3mm 后内摆臂销 (2pcs)
  • Product Image for #101302#101302 - 3*25MM FRONT OUTER SUSPENSION
  • Product Image for #101303#101303 - 3*35.3MM REAR OUTER SUSPENSION
  • Product Image for #6819#6819 - 硅胶O圈 P-3 (红/5pcs)
  • Product Image for #A046#A046 - O圈 P-3 (黑 /4pcs)

返回顶部

引擎和引擎配件 - 点击零件获取更多信息

  • Product Image for #101037#101037 - 13T Clutch Bell
  • Product Image for #101047#101047 - 2Pcs Racing Clutch Shoe
  • Product Image for #101048#101048 - Clutch Springs
  • Product Image for #101062#101062 - Clutch Nut
  • Product Image for #101204#101204 - 油箱 (75cc)
  • Product Image for #101251#101251 - FLYWHEEL
  • Product Image for #101256#101256 - 排气管
  • Product Image for #101265#101265 - 排气弯管
  • Product Image for #101277#101277 - Slide carburetor with two
  • Product Image for #101310#101310 - G3.0 ENGINE SLIDE CARB W/PULL
  • Product Image for #101652#101652 - BULLET NITRO AIR FILTER FOAM
  • Product Image for #101831#101831 - Water Resistant Air Filter
  • Product Image for #1428#1428 - PULLSTART ASSEMBLY (WITHOUT ONE
  • Product Image for #1430#1430 - ONE WAY BEARING FOR PULLSTART
  • Product Image for #1504#1504 - R5火头(冷)
  • Product Image for #15143#15143 - CYLINDER HEAD WITH SCREWS

返回顶部

电子设备 - 点击零件获取更多信息

  • Product Image for #104105#104105 - HPI SF-10W防水舵机 (4.5kg-cm6.0V)
  • Product Image for #105381#105381 - HPI TF-40 2.4GHz三通道遥控器
  • Product Image for #105383#105383 - HPI RF-40 RECEIVER (2
  • Product Image for #80575#80575 - 接收机开关
  • Product Image for #80576#80576 - 接收电池盒
  • Product Image for #Z150#Z150 - 天线管

返回顶部

五金件 - 点击零件获取更多信息

  • Product Image for #100329#100329 - 尼龙扎带 2.4x94mm (10pcs)
  • Product Image for #100550#100550 - 扁头螺丝 M5x8mm (六角头/10pcs)
  • Product Image for #101053#101053 - 3X14mm Screws
  • Product Image for #101227#101227 - 法兰轴套 (4pcs)
  • Product Image for #101245#101245 - TP. FLAT HEAD SCREW M3*14MM
  • Product Image for #101246#101246 - 扁头自攻螺丝 M3*19MM
  • Product Image for #101248#101248 - BUTTON HEAD SCREW M2.6X14MM
  • Product Image for #101249#101249 - TP. BUTTON HEAD SCREW M2
  • Product Image for #101273#101273 - TP. FLAT HEAD SCREW M2.6X12MM
  • Product Image for #6122#6122 - BODY PIN
  • Product Image for #86896#86896 - 球头螺丝 4.8x12mm (10pcs)
  • Product Image for #A133#A133 - 球珠 5.8x6mm (4pcs)
  • Product Image for #b021#b021 - 轴承 5x10x4mm (2pcs)
  • Product Image for #B030#B030 - 轴承 10x15x4mm (2pcs)
  • Product Image for #HBC8209#HBC8209 - 5x8mm SEALED BERING, 4pcs
  • Product Image for #Z224#Z224 - 垫片 M3x8mm (10pcs)
  • Product Image for #Z241#Z241 - E卡 E2.5mm (20pcs)
  • Product Image for #z242#z242 - E卡 E2mm (20pcs)
  • Product Image for #Z263#Z263 - 插销 2x8mm (12pcs)
  • Product Image for #z303#z303 - 杯头螺丝 M3x42mm (6pcs)
  • Product Image for #z423#z423 - 杯头螺丝 M2.6x12mm (12pcs)
  • Product Image for #Z517#Z517 - 扁头螺丝 M3x8mm (10pcs)
  • Product Image for #Z527#Z527 - 沉头螺丝 M3x10mm (6pcs)
  • Product Image for #Z538#Z538 - 杯头螺丝 M3x25mm (6pcs)
  • Product Image for #Z542#Z542 - 杯头螺丝 M3x8mm (12pcs)
  • Product Image for #Z543#Z543 - 杯头螺丝 M3x10mm (6pcs)
  • Product Image for #Z552#Z552 - TP. BUTTON HEAD SCREW M3x10mm
  • Product Image for #Z553#Z553 - TP. BUTTON HEAD SCREW M3x12mm
  • Product Image for #Z554#Z554 - TP. BUTTON HEAD SCREW M3x15mm
  • Product Image for #Z558#Z558 - TP. BUTTON HEAD SCREW M3x28mm
  • Product Image for #Z561#Z561 - 法兰自攻螺丝 M3x10mm (6pcs)
  • Product Image for #Z579#Z579 - TP. FLAT HEAD SCREW M3x15mm
  • Product Image for #Z581#Z581 - 沉头自攻螺丝 M3x18mm (10pcs)
  • Product Image for #z663#z663 - 自锁螺母 M3 (6pcs)
  • Product Image for #Z669#Z669 - LOCK NUT M6 THIN TYPE (5pcs)
  • Product Image for #z684#z684 - 法兰自锁螺母 M4 (4pcs)
  • Product Image for #z700#z700 - 机米螺丝 M3x3mm (6pcs)
  • Product Image for #z721#z721 - 机米螺丝 M4x4mm (4pcs)
  • Product Image for #Z800#Z800 - 弹簧垫片 3x6mm (20pcs)

返回顶部

车壳和车壳附件 - 点击零件获取更多信息

  • Product Image for #101657#101657 - TRIMMED & PAINTED BULLET 3.0

返回顶部

轮圈和轮胎 - 点击零件获取更多信息

  • Product Image for #101308#101308 - BULLET AMMUNITION TYRES
  • Product Image for #101309#101309 - BULLET MT WHEELS

返回顶部

燃料和相关配件 - 点击零件获取更多信息

  • Product Image for #68186#68186 - HD强化油管

返回顶部

The affairs, business and property of Hobby Products International Europe Limited are being managed by Eddie Williams and Nick Wood, appointed as Joint Administrators on 14 January 2016.

The Joint Administrators act as agent of the company without personal liability.

Eddie Williams is authorised by the ICAEW to act as an insolvency practitioner and Nick Wood is authorised by the IPA to act as an insolvency practitioner.

选择所在地区:

选择语言:

获取更多HPI资讯!即刻登录MYhpi

请选择所在地区和语言设置